	BNSSG One Stop TIA Referral Form 
This form should only be used to refer patients residing in the BNSSG Area. Please email to BNSSGTIAService@uhbw.nhs.uk 

	TIA= Focal neurological symptoms completely resolved.
If patient has symptoms or signs when seen= MANAGE AS SUSPECTED STROKE (Follow REMEDY Guide)
The patient should have experienced sudden onset of at least one of the following symptoms:
1. Speech disturbance, Amaurosis Fugax, or Hemianopia
1. Loss of power OR sensation OR both, in face OR arm OR leg.
MORE THAN ONE of Dysarthria, Vertigo, Double Vision, Ataxia or Dysphagia
NB: One or more of: Loss of consciousness, Light headedness/Faintness/Dizziness, Total Body weakness or Fatigue, Drop Attacks or Amnesia are NOT LIKELY to be TIA. Consider alternative referral

	PRACTICE DETAILS
	Referred from 

	GP Name
	
	Practice
	

	Address: 

	Telephone No
	
	TODAY’S DATE
	

	Date & Time of First Medical Contact


	IMPORTANT - Contact phone number(s) for patient in next 72 hours (verified):


	PATIENT DETAILS

	Forename: 
	Surname: 

	Date of Birth: 
	Sex: 

	Hospital Number:
	NHS Number: 

	Address:      
                                                           Post Code: 

	Date and time of onset:                              at         :        hours.   Symptom Duration:
What happened? Please give details.

	Has the patient had more than one TIA in the last 48 hours? Yes / No
Please give details.







	Is the patient on warfarin? Yes / No 

	Is the patient on a DOAC? Yes / No
Please give details.



	Further information, risk factors and relevant PMH inc. allergies
 



	MRI Considerations: (please identify those that apply)
Cardiac pacemakers / defibrillators
Cochlear implants
Sacral nerve stimulators
Pregnancy in the first trimester
Aneurysm clips
Multiple joint replacements
Programmable VP shunts
Vagal nerve simulators

	Current treatment-no antiplatelet or anticoagulants; Give aspirin 300mg immediately and continue one daily until seen in clinic

		Current treatment 
	Prescribe until clinic 

	 Oral anticoagulant (warfarin, coumarin, DOAC/NOAC)
	 Confirm symptoms fully resolved. Continue anticoagulant. Do not start Aspirin

	 Aspirin 75mg monotherapy
	 Step up to Aspirin 300mg daily

	 Clopidogrel 75mg monotherapy
	 Switch to Aspirin 300mg daily

	 Any combination of anti-platelets or ticagrelor or prasugrel
	 Stop all current combinations/ or anti-thrombotic. Commence Aspirin 300mg only

	 If Aspirin intolerant
	 Start Clopidogrel 75mg once daily




	All patients: Tell patient not to drive

	Include Current Medication List please



